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Tensile Test report
Cushomer : Ghom Axzalisr Prre—d oo 02 KMPa
Testshmdard @ DIN EN B0 5271 Sipead, bansiis modulus 1 =mimin
Kai=ral Polypramid & Tast spesad HE x| =mimin
Fiob=s o E=ring Grip b grip separaton ot the st position @ 115,00 =m
Machine dats © Zwick 2000
Test results:
Foroe =] T Hs = Ty b h
héo. M |wPa|wra| % |wea] %= | mm | e
1 |143Z0Z[ 1o0E0 | 378 | =4 | 378 | 34 | 558 | a4
I |- 0| 11e0 | EEE | = [EeE | &5 | =EE [ 390
3 [14EL57| 1130 | 38,3 | =E | 38,3 | 35 | 9B | 3%
4 |1=Ez5z| 1990 | 20,5 | =& [ 405 | 36 | 988 | 3%
£ |2520,03[ 1120 | 853 | = [ E53 | &% | 585 | 3=
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Statistics:
Seies | Foree | B On | E=m | o LM b h
n=s| M MFa [ wPa | % [wEa| = =m mm
¥ [iscosii930 | &s= [ oo |489 | 0 [sEve  [moas
s | =se7s[ =zac[ees [z [4as [ 23 [ooossesfoousiz
N B B EEE EE = S T

59




60

¥ Ry
¥ #

3‘.\'
’ -~
P

POLITEKNIK ATMI| SURAKARTA

-‘_ Eammn |00 Foja Wa | Berwkarin BTI4E. Phaw - o 80 379 TISEE « P +&F 17T T1d388
R 111 J1 Al M il e B0 Rarengaaysi AT Fhasa o 60 300 TRERITE
Eolon Pup 290 Bomaria 57700 Jesw Teeged indews i

[-roik pelitekak Toviri ac id  + Wabsile bR s sl e i

Zwick [ Roell

Tensile Test report

Customer  © Ghom Azzmier Frejoad 02 MPa
Testshmdard @ DI EM B S27-1 Sipead, benslle maodul s 1 =mimin
Idateral Folypramid & Test speed S0 mmimin
hot=s : Udars Terbuka Grip b grip separaton at e st posit 115,00 mm
Machine daty © Zwick ZI00
Test results:
Fome | E = m = | * o -
L Ho. M wFa [ wmra | % [wea | = [ mm | e
T |182043[ === | 478 | =21 | 4.8 | =1 | &7 | 2=
Series graph:
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Sirain In %
Statistics:
Sevies | Fome E T I (= s b -
N om M wFs | MrFa | % | mra | % [ mm | me
¥ 154043 =52 | 478 | 51 78 | 81 | 57 | 2%
viml | - - | - | - | -
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Tensile Test report
Cusiomer  : Ghom Azzatar Pre-toad 02 KFPa
Teststbwdand © DI EM B0 271 Spead, bensle modulus 1 mmémin
Idaterial Folypramid & Test speed . 50 mimémin
hecks : Uap Grip b grip separaton at the st position @ 11500 mm
Machine daty © Zwick 2020
Test results:
Foree | B T o = T b N
L M. ol vra [Mra| = [wea | = [ mm [ e
1 |12=20,05| ==+ | 20,5 | =7 | 20,5 | &7 | 5,8= | ==
2 [dzAzo7| == | 302 | E= [ 392 | &= | =& | 2=
3 [12=1,38| 2= | 39,5 | &8 | 23,5 | &8 | 582 | 2=
4 [1223,31| 245 | 30,5 | &7 | 30,6 | &7 | 582 | 2=
T [1z37,37| 2= | 30,7 | =0 | 20,7 | &0 | 282 | 21
Senes graph:
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Sirain In %
Statistics:
Seres | Foere | B T L Tt L b h
NimE o Mra | wFa | = |mra| % | em | mm
W |loaasc|oea |08 [ ES  |3n= | e Y
5 13,25| 78z] o#1z] 35 | o4z 35 | oooo |oooss
v IE] o7 257 9,33 | 534 [ 122 | 4| 000 |OE
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Tensile Test report

Customer o Ghia Axzalsr P ceaid : 02 MKEPa
Testshmdand @ DN EM 150 5271 Sip=m, fenshs moduius : 1 mimin
Iatzral . Polypramid & Tt speas ;&0 =mimin
Mok - E ] Grip o rip separaion at the srtpositon © 11500 =m

Machire dats @ Zwick 2000

Test resulis:

Fone =] =T, S Ce Ty b i
o vPa JMra | = | wFa| % | mm | e
101,28 254 | 238 | &7 | 23,8 | &7 | B8 | 4%
iZ0LEE| D=3 | 300 | &5 [ 300 | es | sEs | ioE
101,55 275 | 20,3 | &7 | 20,3 | &7 | 58 | =%
1182,28| 254 | 237 | &7 | 28,7 | &7 | 3B | 208
1266,35| 252 | 30,8 | &= | 30,3 | =2 | BEL | 2=
Series graph:
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Sirain In W
Statistics:
Sedes| morme | B T n Tgs = B -
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Cusiomer

Tiest 5o
Appdied methods
Iaterial

Holes

Fdachire dats

Impact Test report

Ghoa SAxratar
B0 171

Charpy Imipact sirengls best 120 17311 e A

Potyamid &

K=ring

HIT &,57

Mominal work, canacty :
Theprebical mpact welocEy ¢

-

2901

s
Results:
b h b W ak | Type of taikre | Angie of refease | Angle of rise
Mo, | e | mm | e J | ki . '
1 558 | 3,95 | 508 |D.o055| A% C 07,5 5,38
F] SE | 283 | 7= |Ooecon| 3ps C 07,5 =2 51
z 35 | 3,83 | 7.2 |D.18333| 455 C 07,5 ERF
4 SE8 | 385 | Bo= |Oosssn| 2=e C 07,5 =551
= PN T OCTEIE| 240 [ 07,5 00,3
Series graph:
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Specimen mamiber
Statistics:
TotabHings mak|  bw b w ik
] mim mim mim | Elim?
u 7906|9608 |36 | 012347 =401
5 0.07301| 002147001507 | oosas1| 168
v el 043 |02 |2a78 2215

1 Imipxct Polyasmid 6 Kermg =2
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Impact Test report

Crshomer : Ghoma Azt

Tzt 5w o DT

Appled methods ©  Charpy Impad sirengl best 150 17911 & A
Material : Polyamid &

Hokes © Lidara Terbuics

Machine dats : HIT &5

Heorminal work Canacty : 2 1

Treeprebical mpact vedocEy @ 2901 mis

Results:
b h D W ak | Type of fakore| Angie of reieaze | Angie of rise
be. | mm | mm | e J | e . .
1 | 288 | 3,35 | 6.6 |dz0e=3]| 640 | [ | 0,5 | =38
Series graph:
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Speecimen ramiber
Statistics:
TolalHinges tenas| b = hi W ak
M= mim s mim J i
] 815 | 66 | 305 |020e4| .40
F ] = =. = = =
v 9] - - - - =

i
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Impact Test report

Cusiomesr Ghora Azzatsr

Test s o 1T

Appli=d methods . Charpy impact streng best 150 17311 e A
Kaierial : Polyamid &

Kok Lkap

Machire data HIT 5,57

Mominal work capascity : 1 J

Treoretical impact welocky © 2901 mis

i

Results:
b h b W ak | Type of failore| Angie of reieaze | Sngle of rze
Mo, | e | mm | e J kdim® . .
1 578 | 202 | B =g EEE C 07,5 I 12
Z | o7E | 401 | B0E [Dses0e| 1555 [ 07,5 £2,98
3 | 578 | 403 | 507 |Doe388| B0 B 07,5 =72
4 | @vE | a01 | Bo8 [Davass| 105 C 07,5 =308
T | 9= | 205 | B2 [1.4209%| a225 C 07,5 0,75
Series graph:
45 ’,—"‘
Pl
3
E +
£ -
E"‘ 4
2T
- -
E I
10 — —
¥ e |
1 2 T 4
Epecimen mumiber
Statistics:
TotalHinge briak [+ b F W ik
m=5 mim mim eTl | kelirr?
F T e OEDZ7| 1852
1 noaezs|omer| ez | ogerer]| 1o
v | 043 |07 |05 [BLID B0, 78

2 mipesct Pokyamid & Uap=2
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Impact Test report

Cushomer Ghiza SArraiar
Tzt shmdwd r D 1T
Applied methods. :

Material : Poiyamid &
Nok=s Retas
Machine data

HIT 5,57
Mominal work capscity :
The=orebical mpact weiocEy ¢

-

2901 m

Charpy Impact strengs test 150 175101 & A

Series graph:

s
Resulis:
b h b, W ak | Typ=of falkare=| Angle of reease | Angls of rise
Mo THT mim T o Kdim* " '
1 854 | 403 | 758 |[13B=TRZ| 3837 [+ 07,5 =Nk
z 953 | 405 | 8 1.52171] 59,31 [+] 1075 18
3 954 | 404 | B0 [1.383M| 4305 [+ 07,5 £ 56
4 878 | 403 | To= [14I721| 4455 [+] 1075 =054
= 953 | 405 | Toe [1.98450| B1ES [ 07,5 34
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Impad drangth n kbm*®
e

1 2 3
Specimen numiber
Statistics:
TotabHinge bersas | s b F W i
m o= i IifTi i d (A
W T.988 |9.83 4,038 1. 502739| 4657
& 00363] O.0JEFE ) 0,009674 | OJETEd| 277
v ] 033 (029 0,3+ 19,16 18,53
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3 mipct Polyamid B Aebus 22



